
 

 

 
 

 
   

   
   

 

 
 

  
 
 
 
 
 

  
    

 

 

  

 
    

  
 

   
 

 

   
 

 

 

 

   

Resource Assessment for
 
Livestock and Agro-Industrial
 

Wastes – Philippines
 

Prepared for: 

U.S. EPA
 
Methane to Markets Program
 

Prepared by: 

International Institute for Energy Eastern Research Group, PA Consulting Group 
Conservation (IIEC) Inc. 

July 2, 2009
 



 

 
 
 
 

   
   

   
 

 

  
 
  

    

 

 

  

 
   

   
    

   

   
 

   
   

   

   
    

  
   
 

 

 

 

 

 

 

   

Resource Assessment for
 
Livestock and Agro-Industrial
 

Wastes – Philippines
 

Prepared for: 

U.S. EPA
 
Methane to Markets Program
 

Prepared by: 

International Institute for Eastern Research Group, PA Consulting Group 
[...]
Region VI 4 1 3 0 
Region VII 5 0 4 1 
Region VIII 1 1 0 0 
Region IX 22 22 0 0 
Region X 4 0 4 0 
Region XI 4 2 1 1 
Region XII 4 0 3 1 
CAR 8 6 2 0 
CARAGA 4 0 4 0 
NATIONAL CAPITAL 
REGION 

19 4 14 1 

Total Accredited 121 45 71 5 

Source of Basic Data: National Meat Inspection Service – Bureau of Animal Industry 

The details of the list of registered slaughterhouses are shown in Appendix H.
 

In terms of slaughterhouse production, Tables 3.9 and 3.10 show that about of 9.8 million swine,
 
0.57 million cattle, and 0.25 million carabaos (water buffalo) were slaughtered in 2007. 

21 As of November 2008 

3-12
 

http:accredited.21


 

    

          

     
 

                 

             

             

             

             

             

             

             

     

               
               

                
  

             
   

 

   
 

 
 

 
  

             

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

                                

        

Table 3.9 – Total Livestock Slaughtered by Animal Type 

Year 
Swine Cattle Carabao 

Heads % Increase Heads % Increase Heads % Increase 

2002 8,999,518 694,282 289,627 
2003 9,361,768 4.0% 671,828 3.2% 281,925 2.7% 
2004 9,024,485 3.6% 625,776 6.9% 287,103 1.8% 
2005 9,415,037 4.3% 607,946 2.8% 265,345 7.6% 
2006 9,572,217 1.7% 575,977 5.3% 250,804 5.5% 
2007 9,789,062 2.3% 566,053 1.7% 245,177 2.2% 

Average 1.7% 4.0% 3.2% 

Source: Bureau of Agricultural Statistics 

Over the past six years, slaughtering of cattle and carabaos has been decreasing, but the 
slaughtering of swine has been increasing over the same period. Data obtained from NMIS in 
Table 3.10 indicate that more than half of the total swine slaughtered have been slaughtered in 
accredited slaughterhouses. 

Table 3.10 – Estimated Swine Slaughtered by Type of Abattoir by Region
 
(Jan 2007)
 

SWINE Accredited 
Non 

Accredited 
Accredited 

Non 
Accredited REGION 

Head Head Head % Share % Share 

I 56,947 26,146 30,801 46% 54% 
II 22,203 4,624 17,579 21% 79% 
III* 67,182 26,250 40,932 39% 61% 
IVA 136,841 67,284 69,557 49% 51% 
IVB 16,495 3,872 12,623 23% 77% 
V 36,101 3,323 32,778 9% 91% 
VI 49,750 3,011 46,739 6% 94% 
VII 67,537 19,648 47,889 29% 71% 
VIII 18,464 4,686 13,778 25% 75% 
IX 10,666 7,812 2,854 73% 27% 
X 58,894 48,877 10,017 83% 17% 
XI 29,129 26,265 2,864 90% 10% 
XII 16,377 14,159 2,218 86% 14% 
CAR 11,822 9,200 2,622 78% 22% 
CARAGA 9,356 6,171 3,185 66% 34% 
NCR 141,853 128,180 13,673 90% 10% 
TOTAL 749,617 399,508 350,109 53% 47% 
*Production of accredited slaughterhouses in Region III estimated based on data gathered on estimated daily production 

Source of Basic Data: National Meat Inspection Service 

3-13 



 

    

              
       

             
              

             

               
                

                
               

               
           

             

 
 

 
             

   
 

               

               

                 

   
 

             

   
 

             

     
 

             

               

                 

               

               

               

               

        

              
      

Slaughterhouses rated AA and AAA are located mostly in Region III (Central Luzon), IVA 
(CALABARZON), and the National Capital Region. 

The regions with the most number of swine slaughtered are Region IVA (CALABARZON), 
National Capital Region, followed by Region III (Central Luzon). On a per province basis, 
excluding Metro Manila, the top-producing provinces are Cebu, Rizal, Cavite, and Bulacan. 

As expected, most of the swine are slaughtered in the National Capital Region and nearby 
provinces. If combined, these areas accounts for 49 percent of the total swine slaughtered in the 
whole country. This is largely because most of the demand for pork comes from Metro Manila, 
which accounts for the highest population density and highest per capita income. Most rated AA 
and AAA slaughterhouses are also in these areas as illustrated in Table 3.11. Detailed statistics 
on a per province basis are shown in Appendix I. 

Table 3.11 – Top Regions/ Provinces With the Most Number of Swine Slaughtered 

Swine 

Annual 

2007 

2002 2003 2004 2005 2006 2007 
% to 
Total 

PHILIPPINES 8,999,518 9,361,768 9,024,485 9,415,037 9,572,217 9,789,062 100% 

BY REGION 
Region IVA 
(CALABARZON) 

1,579,824 1,807,350 1,714,611 1,738,843 1,752,157 1,784,587 18% 

National Capital 
Region 

1,727,655 1,527,156 1,459,558 1,768,698 1,631,621 1,544,742 16% 

Region III (Central 
Luzon) 1,447,029 1,450,519 1,391,622 1,417,743 1,530,507 1,517,142 15% 

BY PROVINCE 
Cebu 564,483 585,928 498,083 607,764 602,436 618,241 6% 
Rizal 372,426 453,346 398,109 476,594 459,518 490,904 5% 
Cavite 504,130 593,418 591,753 542,197 484,997 478,965 5% 
Bulacan 446,526 420,659 410,490 404,756 425,480 461,516 5% 

Source of Basic Data: Bureau of Agricultural Statistics 

Figure 3.6 shows the geographical location of provinces with the most number of registered 
slaughter houses and their production intensity. 

3-14
 



 

    

           
   

 

 

        

           
              

             
             
  

               
          

              
 

                                                

            
 

  

   

    
    

   

   

    

    

    

   

    
    

Figure 3.6 – Geographical Location of Most Registered Slaughterhouses and Their 
Production Intensity (2007) 

11 – AA 

1.517 million swine 
15 percent of total 

3 – A 

14 – AA 

1 – AAA 

1.544 million swine 

16 percent of total 

11- AA 

1.789 million swine 
18 percent of total 

3.3.2 Description of Waste Characteristics, Handling and Management 

Wastewater generated by slaughterhouses consists of animal urine, diluted blood, dissolved 
fats, suspended solids, hair bristles, animal manure, and spent water used in cleaning, scalding 
vat water, and flushing. Wastewaters from slaughterhouses have high organic load and organic 
nutrients, adequate alkalinity, and relatively high temperature and are usually free of toxic 
materials. 

Slaughterhouses generate an average of 30 to 40 gallons (0.113 to 0.151 m3) per hog 
slaughtered.22 Raw wastewater BOD5 concentration reportedly averages 2,500 mg/L.23 The 
IPCC 2006 default factor for COD of meat and poultry processing (slaughterhouse) is 4,100 
mg/L. 

22 Gathered from interviews with operators/ owner of Megga Slaughterhouse and Novaliches 
Slaughterhouse 

23 http://www.borda-sea.org 

3-15
 

http:http://www.borda-sea.org
http:slaughtered.22


 

    

             
             

                  
            
          

            
               

              
            

            
            

             
             

              
        

           
            

           
            

            

               
    

         

         
   

 

     

   
 

  
  

    

          

        

               
      

           

             

   

 

           

                                                

             

                
    

               

No data are available from EMB on the characteristic of slaughterhouse wastewater before 
treatment. Because most slaughterhouses reportedly process an average of 200 to 260 animals 
per day, discharge rates are lower than the standard discharge of 30 m3 per day and are exempt 
from EMB monitoring and compliance. Therefore, these slaughterhouses are not monitored by 
EMB but are under the jurisdiction of local government units. 

Most registered slaughterhouses located in Metro Manila use the physical and chemical 
treatment process. Even those rated AA do not have lagoon systems due to limited space.24 

Megga Stock Farm Inc., the slaughterhouse located in San Juan City Metro Manila, is 
considered to have the most advanced wastewater treatment system.25 It uses physical 
treatment followed by aeration and chemical treatment. Visual inspections conducted at a 
number of slaughterhouses located in Metro Manila revealed inefficient operation of biogas 
digesters, septic tanks, and settling tanks. Inefficiency could be brought about by inadequate 
facility capacity relative to the wastewater flow. This suggests intermittent disposal of effluents 
that are not within the standard requirements and possible methane emissions, even in systems 
that theoretically should be under aerobic conditions. 

Slaughterhouses located outside Metro Manila usually have septic tanks followed by lagoon-
type wastewater treatment facilities. Small household type slaughterhouses usually do not have 
wastewater treatment facilities. Wastewaters are discharged directly to common waterways. A 
number of slaughterhouses outside Metro Manila have biogas digesters installed in combination 
with septic tanks and lagoons but the digesters are no longer functioning.26 

Table 3.12 shows the location and type of wastewater treatment process and method of effluent 
disposal of some slaughterhouses. 

Table 3.12 – Slaughterhouse and Their Waste Management System 

Slaughterhouse Location Wastewater Treatment Process 
Effluent Final 
Disposal 

Within Metro Manila 

Megga Stock Farm 
Inc 

San Juan 
City, MM 

Treatment Processes 

 Screening using grease traps 

 Aeration (activated sludge) 

 Flocculation using alum and polymers to enhance 
suspended solids removal 

 Settling to separate suspended solids 

 Equalization to even out the wastewater 

 Chlorination 

Creek 

Kalookan Caloocan City, Treatment Processes Creek 

24 Based on actual site visits and confirmed by Mr. Conde of EMB 

25 Based from two separate interviews with Atty. Bacayo OIC Executive Director of NMIS, Ms. Josefina 
Contreras Chief of APDC. 

26 EMB key informant Mr. Conde-OIC Director Region IV and NMIS informant Ms. Jane Tapel 

3-16 

http:functioning.26
http:system.25
http:space.24


 

    

         
   

 

                 

     
   

   

   

                   
        

        

               
      

         

 

     
   

 

           
         

                 
         

               
           

                 
                 

                 
  

                   
               

              

               
                 

      

                     
    

 

 
 

 
   

 

        

           
   

         
             

       
 

     

   
   

 
         

             

                                                

                 

                   
                  

 

Slaughterhouse Location Wastewater Treatment Process 
Effluent Final 
Disposal 

Slaughterhouse MM  Similar to Megga Stock Farm Inc. 

Roblou Meat Products 
& Abattoir 

Cainta, Rizal 

Treatment Processes 

 Screening using wire mesh installed at an angle to 
facilitate flow of wastewater 

 Aeration (activated sludge) 

 Flocculation using alum and polymers to enhance 
suspended solids removal 

 Filtration to separate sludge 

Creek 

V& R Abattoir Antipolo City, 
MM 

Chinese fixeddome biogas digester, anaerobic baffle 
reactor, anaerobic filter system :27 

 Influent flows to the fixeddome digester where the 
settling and digestion process occur. 

 Wastewater enters the ABF where suspended and 
dissolved solids undergo anaerobic degradation through 
contact with activated sludge in each of the six 
chambers. The series of chambers is intended to protect 
the next treatment from any hydraulic and organic shock 
loads. 

 This is followed by a further anaerobic treatment where 
wastewater passes through a fixedbed media where the 
solids get in contact with beneficial bacteria. 

 The wastewater then undergoes a tertiary aerobic 
treatment though subsurface flow filters in the form of 
planted gravel filter. 

It then flows to the indicator pond,28 which serves as a 
facultative pond. 

Creek 

Novaliches 
Slaughterhouse 

Novaliches, 
Quezon City, 
MM 

Physical and Chemical Treatment 

Similar to Megga Stock Farm Inc. 
City sewer 

VST Livestock Corp Antipolo City 
Chinese fixeddome digester (not functioning) and a 
series of stabilization tanks 

Creek 

Outside Metro Manila 

Mother Earth 
Region III
Pampanga 

Digester followed by lagoon n.d. 

Guimbal Region VI Settling pond Iloilo Strait 

27 This new treatment facility was under construction at the time of site visit in December 2008. 

28 Its main function is to expose treated water to UV, to remove pathogens and to facilitate the monitoring 
of treated waste water quality when taking samples for laboratory testing. It may be used for small scale 
farming. 

3-17 



 

    

         
   

 

      

   
 

   
     
   

       

 
 

   
 

 
       

   
 

   
   
 

       

               
          

    

          

               
              

               
        

            
              

             
                

                
             

            
               

               
   

                 
              

                 
             

              
                 

     

                                                

                  
          

     

Slaughterhouse Location Wastewater Treatment Process 
Effluent Final 
Disposal 

Slaughterhouse, Guimbal, Iloilo 

Iloilo City 
Slaughterhouse 

Region VI
San Jose St, 
Molo, Iloilo 

Biological Lagoon Iloilo River 

Buenavista 
Slaughterhouse 

Region VI
Buenavista, 
/Guimaras 

Settling Tank No data 

Roxas City 
Slaughterhouse 

Region VI
Roxas City, 
Capiz 

Settling Pond Panay River 

Source of data: For Metro Manila based on actual visits; For those located outside Metro 
Manila – EMB Monitoring Report for Region VI (2002) 

3.4 SUGAR AND DISTILLERIES 

3.4.1 Description of Size, Scale of Operations and Geographic Location 

The sugar sub-sector is a significant contributor to the Philippine economy. In the 1970s, sugar 
contributed approximately 7 percent of the agricultural gross value added (GVA).29 In the 1980s, 
the share of agricultural GVA of sugar production averaged only 4 percent, and this further 
declined to 3 percent during the 1990s.30 

However, measuring the industry’s overall contribution to the economy goes beyond sugar 
production’s contribution to agricultural GVA. This indicator is only a partial reflection of sugar’s 
total GVA since processed sugar’s contribution is now recorded under manufacturing GVA. One 
important indicator is the impact, whether direct or indirect, of the amount of investments of the 
industry to the economy. An estimated 150 billion pesos has been invested all over the country. 
In 1998 alone, almost 20 billion pesos were invested for modernization and rehabilitation, 
coming from Board of Investment-registered sugar mills, cane farms, and refineries. The 
industry also fuels growth in the economy by dispersing the 26 billion pesos generated from 
sugar cane production to the rural areas, creating centers of economic activity, and to the 
various sectors. 

Almost 25 percent (2 billion pesos) of the milling sector’s 30 percent share from the annual total 
value generated in sugar cane production goes directly to the community as wages and 
salaries. Following is an industry estimate of how the 30 percent share of the mill is divided 
among the different sectors: labor (25 percent), suppliers (32 percent), truckers (11 percent), 
banks (12 percent), stockholders (10 percent), and taxes (10 percent). Figure 3.7 shows how 
the 7.8 billion pesos, as the 30-percent share of the mills in total production, is distributed in 
million pesos to different sectors. 

29 Gross value added (GVA) is a measure of economic activity at basic prices, which includes taxes (less 
subsidies) on production but excludes taxes (less subsidies) on products. 